MERCRUISER (7.4L MIE W/HURTH GM 454°/-81323-1332) ¥ IMTAKE MAMIFOLD AMD FROMT COVER b
Serial Mbr Range: 0C391564 THRU 00715433 ()

Ref |Clazs|Part Description Qt Comment Footnote
2 M.5.5.|BOLT [GM #3736035) 16
3 54 B4628 | LIFTIMG EYE 1
n ) 4 10 34354 | SCREW 2
5 M55 |STUD [GM #3959544) 4
n 8 ~1 .-f" 3 5 27 B5184 | GASKET SET 1 3
G.'I'-“' -1 - 7 22 7R983| PIFE PLUG 2
a2 22 BE201 |COMMECTOR 2
9 32 BEZ20E | HOSE 1
10 54 815504412 | CLAMP 2
- 11 17670 'WATER PUMP ASSEMBLY 1
I 12 27 49110 GASKET 2 3
I 13 10 32132 |5CRE [1-3/4") 4
| 14 42799 |PULLEY (5-7/8" DIA.) 1
1 14 13652T |PULLEY (7" DIA.) 1
: 15 10 AT2T7 | SCREW [3/4") 4
i 16 13 39107 |LOCKAWASHER 4
I 17 14757 \HARMOMIC BALAMCER [USE 3/8(1
luﬁ 17 216729 HARMOMIC BALAMCER [USE 3/8|1
"‘" 18 0051 T|PULLEY 1
19 10 14758 BOLT 1
20 13 147559 |LOCKAWASHER 1
21 12 49103 '"WASHER 1
22 10 83734 | BOLT [3/8-16% 3" 3
22 10 TRA34 | BOLT [3/8-24 % 3" 3
23 13 35048 | LOCKMWASHER 3
24 a7 782004 1|BELT [47" [USE WITH 5-7/8" DlA(1
24 57 48122 |BELT [48"] [USE WITH 7' DIA, RE[1
26 EE215|COVER ASSEMBLY 1
27 26 43154| OIL SEAL 1 3
28 27 F4529| GASKET 1 3
19 2n 18 n 29 10 3536E| SCREW [7/16" 10
a0 B396E | TIMIMNG POIMTER 1
Kl 13 35048 | LOCKWASHER 2




